
GHA/ELY

816

ILLUSTRATED

PARTS LIST



o€

f,ru
e-i //
sS'g
\r".,,Ev\R
e()*l

bE
-\

-_ =/ ,.

-. ! \

v8'-'Jdr

o

s
./tS



ITEM
N0.

1
')

3
4
5
6
7
8
9

10
11
L2
L3
L4
15
16
L7
l-8
19
20
2L
') ')

23
24
25
26
27
28
29
3L
32
33
35
36
37
38
59
40
4L
42
4s
44
45
46
47
48
49
50

PART
NO.

t8022Ar
T7984PL
15115P 1
L7 993PL
L7 992P1"
17989P1
15118P 1
18000P1
17999P1
L51"24PL
L7997P]-
17 992PL

L22433
1 5118P 1
17915P1
17916P1
L79LgPL

4s6004
1800 5P1
17995P1
t7 I 49PI
17982PL
17980P1
15 115P 1
L797 gPL
14988P1
18025A1
1_49 8 7P1
L7 97 4PL
LLT23PL

43L7 87
67 4LPL

1B 439P1
454s65

18 014P 1
18013P1_
18002P1
180 0 7Ar_
L7 9 49PL

l_17989
L7 93LP1.
L797 sPL
14998P1
1113 5P 1
18006P1
18005P1
L797 7PL
L7 987PL

DESCRIPTION

Transmission Cover
Ball Bearing
Ge ar
Spacer
Gear
Splined Shaft
Ge ar
Thrust Race
Spacer
Ge ar
Splined Shaft
Gear
L/2-13 Hex Hd Bolt L L/2 Long
Gear
Ball Bearing
Retaining Ring
Retaining Ring
3/8 Lock Nut
Shaft
Splined Shaft
Needle Bearing
Spur Pinion
Retaining Ring
Gear
End Cap
Gear
Gear 6 Bearing Assembly
Retaining Ring
Sliding Gear Shaft
Needle Thrust Bearing Race
Woodruff Key #61 Hardened
Bearing
Forward Reverse Shaft Key
t/4 x L-t/ 4 Spring Pin
2 Speed Yoke
2 Speed Rail
Reverse Shaft
Gear $ Bearing Assembly
Needle Bearing
Woodruff Key #19 Hardened
Shifter Rail
Oi1 Seal
Thrust Race
Retaining Ring
Bevel Gear
Gear
Axle
Gear



ITEM

NO.

s1
ra)L
53
s4
55
56
57
5B
59
60
61
62
63
64
65
66
68
69
70
7I
72
73
74
75
76
77
7B
79
80
81
82
83
84
B7
88
89
90
91
92
93
95
96
97
98
99

100
1_0 1
L02
103

PART

N0.

179 86P1
1.7 9 46PL
L7 937 AL

456299
L7 932PL
L7 934P7

456384
L7 9T7PL
L7 923P1
14989P1-
l-499 5P1
L7 9?TPL
17981P1
1B77sP1
L7 924Pt
L7 922PL

43s507
120390

18017P1
1801-8P1

t9L249
L2039 4

18857P1-
124549

1113 5P 1
17940A1
1BB5BA1

9660P1
L0387 7

1-801sP1
27 430t

18200P1
18031P1
LL7,7 OPI
1-8036P1
94r9479
18024P1
18055P1
1 80 49A1
1-804lP1
18s48Pl-
18042P1
18044P1
19063P1
1-8043P1
18047P1
18054P1-
L7 964PL
17 963Pt

DESCRIPTION

Final Drive Pinion
Cup Plug
Shifter Weldment
I/4 x 1 SPring Pin
Fork, Shifting
Fork, Shifting
t/4 i 3/4 sPring Pin
Oi1 Seal
0i1 Seal
Sliding Gear
Sliding Gear
PT0 Shaft
Body Core
Ring Gear
Sp acer
PTO Gear
t/Z x t3 Lock Nut
g/t6 x I-3/8 Washer
PTO Shaft
O Ring
3/B --16 Hex Hd Bolt
l's"tsz ;- fi/r6 oD x '065 TFIK washer
Front CaP Gasket
Woodruff KeY # 9

Retaining Ring
Shifter Weldnent
Cap Bearing AssernblY
Be aring
L/ 8 Sq Hd PiPe
Spring
5'/16 Steel Ba1
Interlock Pin
Axle 0i1 Seal
E Ring
Stud
L/2-20 Washer
Clutch Hub
Oi1 Seal

P lug

1

Insert Lock Nut

Clutch Disk AssernblY
Bellville SPring
Shin
Ball Bearing
Spring
Clutch Cam
Retaining Ring
Clutch Plate
Retaining Ring
PTO SPring
PTO Throw-Out



ITEM
N0.

104
105
106
r07
108
109
110
111
L12
1,I3
1.r4
115
116
TI7
118
119
720
721
L22
723
L24
125
726
727
728
I29
150
131
L32
134
135
136
73'7
139
140
L4L
742
743
r44
145
146
r47
148
L49
150
151
L52
153

PART

N0.

179s9P1
r7225P7
77925P1,
17960A1
14998P1
17958P1
L7 I 57P7
1,s7 33P7
17 Is44L

120396
77 952P1
77967Pr
17951P1
17965P1
18167P1
1816 6P 1
1,7 9 43P1.
L7944PL

27 7089
455481

77 I 45P7
77 929P1.
L7 I 2647
18016P1
1916 6P 1

L24s49
L7 966P7
1916 sP 1
18843P1
t8427PL
18543P1
18 341P1
L8s42P1
18052P1
1119sP1
l- 119 1P 1
11194P1
727 44P7

1 8018 8
18055P1
15143P1
18053P1
1816 2A1
15L37P7
18165P1

18 012 8
18 813P 1
1Bs17P1

DESCRIPT ION

Thrust Race
Needle Thrust Bearing
Bushing
Shifting Collar Assernbly
Thrust Race
PTO Spacer
Clutch Cup
Snap Ring
Clutch Cone Assembly
t7/32 x 1-7/L6 x .095 Washer
Clutch Cup
Ball Bearing
PTO Shaft
PTO Gear
Clutch Pin
Clutch Ro1ler
Bushing
Shifter Arn
Woodruff Key # 213
3/t6xlSpringPin
Shifter Arm
Shifter Arm
Shifter Weldnent
PTO Yoke
Hydraulic Line (Tank to Purnp)
Woodruff Key # 9
Retaining Ring
Return Line (Valve to Tank)
Hydraulic Line (Valve to Pump)
Engine Adaptor
Input Gear
Thrust Bearing
Thrust Race
lVhee 1 Hub
Rin
Valve Sten
Ti re
Hub Bolts
I/2-I3 x 2 3/ 4 Hex Hd Bolt
E Ring
Brake Drum
E Ring
Brake Band Assembly
0i1 Seal
Bushing
3/8-16 x 7-3/ 4 Hex Hd Capscrew
Gear Hydraulic Punp
0i1 Seal



ITEM
N0.

154
155
1s6
158
159
160
161
L62
1,63
L64
165
166
L67
168
169
L70
77r
L72
t73
174
L75
L76
177
L78
L79
180
181
LBz
183
184
185
186
L87
188
189
190
191
L92
193

NS
NS

194
195
196
L97
198
199
200

PART
N0.

103909
455481

11705A1
18347PL

187 784
18 019 1

113 3 8A1
L4682PL

1618 6 9
L2061,PL

6 913P 1
4s6004
18 012 5
1,80L32

L89 7 7PL
18030P1
18812P1
18 816P 1
18817P1
18 818P 1
t8027Pr
18346P1
r80r22

19087A1
18811P1
180 29P1
146 40A1
18 810P 1
18860A1
L8011P1
17 913P 1
11063P1
L7 9IZPL
1.7 I 1.4P 1.

L7 9L3PL
L7 97 9PL
18020A1
17947AL
15408P1

103879
103880

1350 2P1
10 896P1
L87 97PL

27 L089
18809P1
18796P1
18798P1

DES CRI PT ION

Woodruff Key # 18
3/L6xlSpringPin
Rear l{hee1 Assembly
0 Ring
127 Woodruff Key
7/2-I3 x 3-I/4 Hex Hd Bolt
Rear Light
Lamp
8-15 Pan Hd Capscrew 5/B Lg
Rear Light Lens
Wire Nut
3/ 8-1,6 Lock Nut
3/8-76 x I-3/ 8 Hex Hd Bolt
3/8-16 x 2-I/ 4 Hex Hd Capscrew
B e aring
Gasket
Retaining Ring
Adapter
Adapter
Adapter
Transmission Cover Gasket
0 Ring
3/ 8-16 x 1 Hex Hd Bolt
Shield Weldment
Axle Bearing Retainer R.H.
Ball Bearing
Bearing Assenbly
Axle Bearing Retainer L.H.
Transmission Case Assembly
Two Speed Gear
Needle Bearing
Needle Bearing
Needle Bearing
Needle Bearing
Needle Bearing
Spur Side Gear
Idler Gear Assernbly
Reverse Gear Assenbly
I/ 2 Sq Hd Pipe Plug (Breather)
3/ 8 Sq Hd Pipe Plug
1/ 2 Sq Hd Pipe Plug
Connector
Line
Shaft Hydraulic Pump
213 Woodruff Key
Retaining Ring
Ball Bearings
Spacer



ITEM
NO.

20L
202
203
204
205
206
207
208
209
2L0
2TT
zL2
2L3
2L4
2L5
2L7
2L8

PART
N0.

1-8799P1
18807P1
1_8808P1

180079
L202L4

L587 2P1.
720396

1,8422PL
4s447 s
160046

L8522P1
1,2037 s
L202L7

1,9L67PL
18829P1_
18828P1
18019P1

DESCRIPTION

Retaining Ring
Spacer
Gear Hydraulic Pump
5/16-18 x 1 Hex Hd Bolt
5/L6 Med Sp Type Lockwasher
cap
t7/32 x L-1/ 16 Washer
Gasket Cover Plate
3/8-76 Socket Hd Capscrew
L0-22 x 1/2 Pan Hd Cross Screw
Bracket
t/ 4-20 Hex Nut
No 10 Lockwasher
Adapter
Adapter
Adapter
PTO Lever



4

p rsg,
c\

Baxq
)48 2n

[ flfl"zr
\u'*

2A5

)

Srss
I

I

--. I
rr Illll
ti zl

140
226

78
79
82
8l
80



I68

*q_



ITEM
N0.

1
2

3
4
5
6
7

8
9

10
11
L2
73
L4
15
16
T7
18
19
20
2!
22
23
24
25
26
27
28
29
30
51
32
33
34
35
36
37
38
39
40
4L
42
43
44
45
46
47
48
49
50

PART
NO.

18269P1
17 Lz4AT

720274
1"57 47PI
18197P1
L84zOPL

L20392
L03362
16 0 515
L8L637
7 27 4EI
151016

10413P1
L20392

1.t027P1.
1,L7 7 3AI

120388
LL7 7 zPL
LL7 7 4PL
L57 52Pt

43L7 87
19084P1

103889
IzOLLPT
r8447P7
18s 70P1
18585P1
14916P1

2L97 s8
L49L7PI
18587P1
18418P1
18210P1
1727 OPL

L20393
t0I7 4P2
IT332AL

1815 6 6
LL337PT
18 5 86P1
L8207PT
LI352P1
I 41L62L
11138P1

L20394
18361P1
L8362PL
LL7 7 LPI
191"61A1

L90254

DESCRIPTION

Wiring Harness
30 Amp Fuse Holder
5/16 Med Sp Type Lockwasher
Wiring Harness
Plug Bumper
L/ 4 Clevis Pin
9/32 x 5/8 .065 Flatwasher
L/16 Cotter Pin 3/4 Lg.
L/q-ZO x L/2 Pan Hd Machine Screw
3/8-24 x 1 Hex Hd Bolt
IZV Battery
27/32 x I5/L6 x .095 Flatwasher
Wing Nut
9/32 x 5/8 .065 Flatwasher
Battery Hold Down Bracket
Knob 6 Lever Assenbly
7/1.6 x 1 Washer
Friction Washer
Spring Washer
Control
61 Woodruff Key
Steering Column
1/Z Sq Hd Pipe Plug
Instrument Panel Decal
Se a1
Ignition Keys
5/8-32 Special Nut
Steering Wheel
3/4-]-6 Hex Jam Nut
cap
Special Nut
Clevis Pin L/ 2
Plug
E - Ring
1,I/32 x LL/t6 x .065 Cad Plated Washer
Bushing
Cigar Lighter
7/ 4-28 x 3/ 4 Hex Hd Bolt
Light switch
5/8 Special Lockwasher
Ignition Switch Indak
Bumper Sten
L/ 4-28 Plug Insert Hex Locknut
Rear Fender Bushing
L3/32 ID x L3/16 0D x .065 Thk Washer
Frame Ext Strap
Fender Hold Up Bracket
Conduit Assembly
Hydraulic Tank
L0-24 Washer Insert Locknut



ITEM
NO.

51
52
53
s4
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
7L
72
73
74
75
76
77
78
79
80
81_

82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100

PART
NO.

I20s90
9415993
T23B3P1

7 289PI
10629PL
10969P1

7 2L6PI
18563P1
9419455
15707A1
Lt33441,

4s 46 46
11289P1
1r-0 3 0P 1

120385
7599 47
1s9920
r2037 6
12021,4
1800 79

73627Pr
14890P1
I 4L9 482
18461P1
1113 0P 1
9 4L7027
L8652P2
1 119 1P1
1119 0P 1
18449P1
18446P1
18445P1
18697P1
ILz7 OPL
18 46 3A1

18007s
11654P1
18830P1
10 40 5P1
LLLL?PL
116 5 3P 1-

14889P1
L2386PL
18826P1
18832P1
1-8845P1
1883lP1
15826P1

180050
19083P1

DESCRIPTION

9/16xL3/SWasher
I/2-20 Reg Cone Lock Nut
Fuel Tank
Gas Cap
Cable Tie
Gri11e Casting
Fuel Hose Clanp
Valve 6 Strainer
5/L6-18 Washer Insert Locknut
Hood Assenbly
Lamp Reflector Assembly
Lamp No. I073
Front Light Panel
Front Panel Mounting Clip
7/4 x 9/L6 Washer
L0-24 x 3/4 Pan Hd Screw
L0-24 x I/2 Pan Hd Screw
5/t6 x l-8 Hex Nut
5/L6 Spring Washer
5/L6 -18 x 1 Hex Hd Bolt
3/8-24 Elastic Stop Nut
Steering Pi-tman
5/8-11 Washer Insert Nut
Tie Rod Arm
Tie Rod Assembly
Lube Fitting
Steering Axle
Valve Sten Assernbly
Front Tire
cap
Bearing Cone
Bearing Cup
Sp ace r
E Ring
King Pin Weldment
5/16-18 x 5/8 Hex Hd Bolt
Foot Board Cover
Shaft
Hair Pin Cotter
E Ring
Foot Board Cover
Spur Gear
Battery Hook
Adapter
Adapter
Hydraulic Hose
Hydraulic Cylinder
Spacer
L/4-20 x 2 3/ 4 Hex Hd Bolt
Gear Helix



ITEM
N0.

101
L02
103
104
105
106
L07
108
109
110
111
1L2
113
7!4
115
116
LL7
118
119
L20
L21.
L22
L23
L24
L25
L26
127
L28
L29
130
L3L
1.32
L33
135
L36
1.37
138
139
L40
T4I
L42
I43
r44
14s
L46
L47
148
!49
150

PART
N0.

L32852
14891A1
L4897P1
727 74Pt
L4882PI

L32848
t7 822P7
18348A1
18844P1
9419454
18382P1
18825P1
15823P1
18 416P 1
18363P1
10 6 70P1
7L297P1

L67 2s7
1841_5P1
18179P1
18358A1
19 0 86A1

103385
18 36 5A1

180077
11096P1
18 819A1

1380 86
19091P1

180179
L20396
435507

18820P1
18573P1-

L0337 3
180091

18 39 641
L80L24

18448P1
11718P1
1836 8A1
18403P1

18 012 0
19062P1
LLOT 4PT
L1.263PL
11009P1

4s 466 I
L26227

DESCRIPTION

L0-24 x I-L/ 4 Machine Screw
lVeldnent Sector
Moulding
Fuel Hose
Steering Box Casting
I0-24xlMachineScrew
3/ 8-1.6 Socket Hd Shouldered
Main Frame Weldnent
Hydraulic Hose
1/4-20 Washer Insert Locknut
Brake Rod
Hydraulic Valve
5/16-18 x L2 Hex Hd Bolt
Fender Hold Up Strap
Locking Strap
Control Knob
Shift Lever Knob
7/4-20 x I/2 Phillips Pan Hd
Cover Plate
Se at
Fender Srpport Weldment
Rear Fender Weldrnent
I/ e Cotter Pin 1 Lg
Cross Shaft Wel.drnent
5/f6-78 x 3/4 Hex Hd Bolt
Cross Shaft Bracket
Cross Shaft Weldnent
7/2 Clevis Pin
Adjustable Yoke
7/2-73 x L-3/ 4 Hex Hd Bolt
77 / 32 x t- I/ 1.6 Washer
t/2-tS Locknut
Strap, Rear Hitch
Battery Tray
3/32 x 3/4 Cotter Pin
5/16-18 x 2-L/ 2 Hex Hd Bolt
Bracket Weldrnent
3/8-76 x l-I/4 Hex Hd Bolt
Spacer
3/8 x L-I/ 4 Clevis Pin
Shifter Arm Weldment
Forward Reverse Shifter Link
3/8-L6 x 3/4 Hex Hd Bolt
Forward Reverse Lever
Bushing
Spring
Brake Pedal
3/16 x 1-t/ 4 Ro1l Pin
3/8-76 Rd Hd Sq Neck Bolt

Screw

Screw



ITEM
N0.

151
L52
153
rs4
1s5
156
I57
1sB
159
160
161
r62
r63
L64
165
766
r67
168
169
t70
17T
L72
L73
L74
L75
L76
177
779
180
782
183
184
185
186
188
189
190
191
797
200
20r
202
203
204
205
206
207
208
209
2L0

PART
N0.

1-8379P1
456004

T1O?TP7
1 8380P1

124552
1838lP1
18383A1
7L7 7 9PT
181709

7837 sA1,
I8822AL
1909 2P1
11111P1
TIIIzPT
18395P1
70L7 4P2
L837 2P7
18401P1
188s1A1
18846A1
18833A1
LLz6LP7
18836P1
18850P1
I9L7 2P1.

L80L7 7

L80L7 7

L841,7P1.
18700A1
11768P1
1130 8P1

45s532
LTSOTPL

57 47P!
9 4LLO3I
T7 B37PL
19135P1

6980P1
110 57Pl-
11860P1
11058P1

I20234
11078P1
TL37 LPI
L837 6A7
IL329PL
TIOz2PI
18464P1
18785P1
I4624A7

DE SCRIPT I ON

Brake Rod
3/ 8-L6 Locknut
Brake Pedal Bracket
Adjustable Clevis
3/16xlWoodruffKey
Brake Cam
Clevis Weldment
Sprins
772-20 x 2-t/2 Hex Hd Cap Screw
2 Speed Control Arm
Lift Lever Shaft Weldment
Lift Rod
Pivot Bushing
E Ring
Reverse Clutch Arm
Bushing
Spring
Reverse Clutch Rod
Rear Hitch Weldrnent
Drawbar Weldnent
Hydraulic Valve Rod Weldnent
Knob Hydraulic Shift Lever
Hydraulic Control Rod
Spacer
Locking Bracket
t/2-L3 x I-I/ 4 Hex Hd Bolt
L/2-I3 x L-I/ 2 Hex Hd Bolt
3/8 Clevis Pin
Steering Plate Cover
Rubber Tip
Spring Mounting Pin
L/8 x I/2 Ro1l Pin
Rear Fender Spring
Valve Spring Cap
7/4-ze Lube"Fitting with 45o, EL
Reflector Red Safety
Hood Decal L.H.
Ground Cable
Mesh Gri11 Insert
Hair Pin Cotter
Rin Nut
7/2-20 Hex Hd Bolt t/2 Lg
Hand Lever Grip
Shifter Lever
Control Arm Assembly PTO
Spring Clip
Brake Stop
Plate
Front Axle Cap
Axle Pivot Weldment



ITEM
N0.

2LL
2r2
273
214
216
277
2L8
2L9
220
22r
222
223
224
225
226
227
228
229
230
231
232
233
234
235
236
237
238
240
241
242
243
244
245
246

NS
NS

247
248
249
250
25L

PART
N0.

L0342A
1B3B6P1
18388P1
18387P1
11286P1

L20854
19091P1
18 39 0A1
18589P1
L097 7 A2
1 8419P1
18866A1
18864P1
L8442Pt
18443A1

720s7 7

IL7 7 7P1
L7 7 923
120396

18485P1
9 4LL027
110 1 1P1
7LO7 7PL
94r9454

180016
L0337 4

L49 49P1
L20393
10 2896
180081
L24829
L0 67 5L

14511P1
L2039 4

191 56P1
I0862P2

12037 5
180018

L8827PL
18400P1
9419455

DESCRI PT I ON

7/4 Cotter I-I/2 Le
PTO Rod
Two Speed Rod
Adjustable Yoke
Wi-re Clip
7/4-20 x 5/8 Bolt
Adjustable Yoke
C 1ut ch Cros s Shaf t tr{e ldment
Shifting Rod
Instrument Panel Cowl Weldrnent
3/ A Clevis Pin
Rear Hitch Weldnent
Rear Hitch Pin
Front Wheel Assenbly
Front Wheel Rim Assembly
3/ 8-16 Finished Hex Nut
Plastic Gromnet
Pin Cotter I/8 x 3/4
17 /32 x I-I/16 x .095 Washer
Spacer
Lube Fittirg, L/ 4-28
Lever Pin
Clevis Pin
1/4-20 Washer Insert Locknut
I/4-20 x 7/2 Hx Hd Cap Screw
3/32 Cotter Pin 1 Lg
Pad
LI/32 x IL/L6 Washer
3/8-L6 N.C. Sq Hd Set Screw
5/16-1-8 Hex Hd Bolt L-r/4 Lg
3/8-1.6 Hex Jam Nut
9 Woodruff Key
Indicator Lanp Assembly
L3/32 x L3/L6 x .065 Washer
Hood Decal R.H.
Air Cleaner Instruction Decal
7/ 4-20 Nut
t/4-20 x 5/8 Hex Ild Bolt
Adapter
Forward Clutch Rod
5/16-18 Cad LEC 1160 Washer Insert Locknut



WIRI NG

LIGHTER

DIAGRAM

STARTER

FUSE

12v
lcNtTtoN BATTERY

SWITCH
-

-
-

-
r-
--otL

LIGHT

olL
LIGHT

SWITCH

corL

ORANGE

HEAD LIGHTS

TAI L
LIGHT

YELLOW

LIGHT
SWITCH

BLACK 
BLACK



'':r.X.'

Effective Dote 10/1/71
For Model l8803El
Form Number 19346P1


